EEE'@SH“MU@ﬁ Instruction Manual HR#kERBAZE

STEP KIT [X-TREAD |

ATy 7 F vk [ X-TREAD | [ Part No. 559-44F-V000 |

Applicable model & iEfE Specifications {T#f

2 RYY3y CEFI VD
R 3 VFH#(STDLL)
Position 1 87.5mm BACK
Position 2 100mm BACK

HONDA “Monkey125” JB02 (18-20)
HONDA “Monkey125” JBO3 (21-)

37.5mm UP
37.5mm UP

FEREODTERE

e Be sure to read this manual carefully bef

e Yoshimura Japan will not bear any responsibility for any losses caused by improper use or installation of this product.
e This manual must be retained until the product is scrapped.

The installation of this product is required pivot shaft removal. Secure the vehicle with extreme caution.
CEAAICRDT RERGRBAEZBHEA<IZE,
AEFOBS-FERAOIRYMFICE>TELEFRICODVWTEHERHE - ZOEREZAVEHA,
COMBEHRASTIF. AEENEESNDIETHERICREL TS,
ARBOBMYFHIZFERYP ¥ IERYN T REAHYET . EROEEICE+2TERELTHIZEL,
Safety precautions ££ EDTFE

/\ WARNING Z4

Usage notes

RYBEERGERORRIZBYET

e Products installation must be proceeded with appropriate qualification or knowledge.
e Follow instructions on the instruction manual and service manual.
e Make sure all bolts and nuts are sufficiently tightened.

e Pull over the motorcycle if abnormal noise or troubles are detected.

o EGEOMYMFITIXBEULEE. MBEAEIT HANTOTZELY,

o UM IFOARIIIZFAEF I —ERAIZATILIZRRED AL, BREIZRE TS0,

o RILEOFYREIH—ERIZaTILIZHRWEERLY TEOH A ITLTIESLY,

o ETHICETVOARRELLEDEELNRAELLEESE. EBICEMEZREHRBAICELIE., ETEPLLTIIESL,

About aluminum 7 /LSRR Z(ZDUNVT

AEEDTILIOBEBEITILIANMBIZTIT>THY., ZILIAKROREICHRLEEZEELERSATVNSELEDTT,
FILIARBIE5~252902(0.005~0.025mm) FRDED =8, HIAPERICEYDILN—DTILSHABRNET HHBEEICEEIEHYEE A,
FILIANMIEBECISHALAERARE LA, OVEOHEDENILYEDRELSHYET,

EHOMR.ES EF. BEEDERICKY. RE. ER. BB EEFNTIIEAHYFET.

TILIANLEBOEE L. BEARIT TSGR (BEBE RIS, AHIEENHYET,
LEIZOVWTIETILIAOHEE LB TOENEND, FL—L-RIEDFHRIZEYFERADTFHT TEZEL,

Selcontents wuree XEODOBAOWA LSS BRABETT,

No. Part No. Description f % Q'ty No. Part No. Description f % Q'ty
1 559-196-V110 E=I7'L—b TYPE-1 LH (QRI—}{F&)% 1 26 V-SH006-045 FrvIRILE M6 x 45 1
2 559-196-V210 =) 7°L—b TYPE-1 RH3% 1 27 V-SH006-055 FryIRILE M6 X 55 1
3 [V-004-HGROMCYGR RILEA/A— RX 1 28 V-SH008-020 FrvIRILE M8 x 20 1
4 | V-004-HGROMCYGL RILRAA— LXK 1 29 V-SH008-025 FryIRILE M8 x 25 1
5 V-004-SP134YGL ATyITTL—bk LXK 1 30 V-SB08055 ABYRARILE M8 x 55 2
6 V-004-SP134YGR ATFYTTIL—k RX 1 31 V-LH006-020 O—A~AYEFyyFHR)LE M6 x 20 2
7 V-004-CPS90YG S ITRRE )L SCPI0X 1 32 V-BH005-030 RAAR)LE M5 x 30 SUS 1
8 V-004-CR080BK 2 7k08vE 80mm 1 33 V-BH006-010 REARILE M6 x 10 SUS 3
9 V-004-BP002YGb TL—FR4)L DMBP135b3% 1 34 V-BH006-018 RAARILE M6 x 18 SUS 2
10 V-004-MS144BKb TAREA—R—X 1 35 V-BH006-030 REARILE M6 x 30 SUS 2
11 V-005-U060645t6 AT—-TS vk RT—@6L45t6 1 36 V-BH008-025 RAARILE M8 x 25 SUS 1
12 V-R04-FP101YG ATYTIN— TOVHRLTX 2 37 V-BH008-030 REARILE M8 x 30 SUS 1
13 V-004-FP002 IVExvyS 2 38 V-BT005-006 RARILE M5x6 1
14 V-004-FP003BK REJLIN— AL 7ILS 2 39 V-BT006-018 RARILE M6x18 1
15 V-004-FP004 REIJLF/\— 2 40 V-WS012 AR—=H—-Dy¥ M12 1
16 V-004-BR016 nyR74 74— M6-8 1 41 V-NT005 Fvk M5 1
17 V-004-SK0501BK ATYyITH5—2015 M8 1 42 V-NTL0062 Ovo+vk2 M6 4
18 V-KL191506 AR—H4—H5—11915%x6 1 43 V-NT006SL A+ vbk M6 L 1
19 V-KL291506 AR—H4—H5— 129 15X 6 1 44 V-NT006S JAFyk M6 R 2
20 V-KL052008 AR—HY—H5—1t520%8 1 45 V-NTFS008 7520+ vk M8 2
21 V-KL062008 AR—H—H5—1620x8 1 46 V-004-LEQO1 OyRIVKE M6 RRY & 2
22 V-KL102512BK AR—HY—H5—11025%x12 1 47 V-004-LE002 OyRIVE M6 LAY & 1
23 V-KL302512 AR—H4—H5—13025x%x12 1 48 V-007-BS010 PULLRAyFRAT— @14 1
24 V-KL152408YG AR—H—H5— 11524 x 8% 2 49 V-004-UM60625BK A=N—HILRT—L25 1
25 V-SH005-010 FryIHRILE M5 x 10 2

X-TREAD Monkevy125 220406 HS 1/2




Recommended item Bl:&HE % 5

When installing this product together with the Monkey 125 (18-) FULL SYSTEM STRAIGHT CYCLONE (P / N. 110A-400-5650),

the following products are required separately.

A8 G EMonkeyY125 #ti# R L —k44 402 (18) (P/N. 110A-400-5650) & HE TEET ZIBE L. B2 FRM A

WEERYET,
194-400-0100

X-TREADRARCL—bHAHOVRIS—RAT—

Installation Eu{s (+75i%

5 3

LEFT

@0 @ @ &® © 00

©

Torque list [N-m]
M5 M6 M8 M10
5.0 10.0 22.0 34.0

B AUOvoER
AZ Apply thread locking fluid
:No.14,27,30,36,37,39,45

E#AM Apply grease: No.46,47

STD

Follow Genuine Service Manual to remove stock rear sets. 1) #IEXTYTORYNLIFH—ERT=2T7ILES R

Apply thread locking fluid and grease as shown on the

figure.

Move rear brake reservoir tank backward using bracket

(49) and bolt (33).

Put brake switch into switch bracket (48) and hook it to bolt

(32).

Attach rear sets and tighten bolts and nuts according to the @

torque list.

Keep enough clearance between rear sets and other
components.

Check all moving parts works correctly before riding.

Adijust stock brake switch and confirm the brake light turns ®

on.
Retighten all bolts and nuts before riding.

LTTFEW, KOBREMVOREZSRBLEGE
mYFFES,
TL—F)HF—N—2 T3 EBDAT—(49)E
RAVRILNB)ZFE L, B AICTHLTREELET .
TL—F RAYFIERAYFRAT—A48)IZIXDHRAH .
REIJAIDARILEE)IZE o #HF TTHERLLEESLY,
ATYTN— RE ) RENN—FFHDEEIC
BEhEFEFT ARIIILNBREBICFSLEVGLET
CERALEELY,

® TJL—FRAYFORABETL.,. TL—F50TD

RATERERL TS,

EMDFFILE-AIBEOFHENENE, BED

FEENENIEEHRLIEMOL TS,

?Egﬁ BRUOETRICIIRT mR- 1850 -RAELT
=Sl

If any failure was found, please stop installing and using, notify Yoshimura Japan through the selling

Yoshimura Japan Co.,Ltd.
6748 Nakatsu, Aikawa-machi, Aiko-gun,

dealer. Please note that Yoshimura Japan do not take any responsibility or liability for any damage or kanagawa-pref. 243-0303 Japan
loss caused through using this product.

LBIZAEEDHASEEERYMFTRUFEREZFIEL. B IVLS DNV ETITEHRCLESL, srEnabe:
M., AEFOFERICERT BT OVTEHEREZTOEEZEZ—VIAVEEA,

M)AV LSOy
T243-0303 #3)I| R E P ERE )| BT 26748

https://www.yoshimura-jp.com/contact/inquiry E =

X-TREAD Monkevy125 220406 HS 2/2



